



CLIENT: Panasonic
15317 NE 90th St.
Redmond, WA. 98052
United States

Test Report No: 177:024252

Date: July 1, 2009

The following sample was submitted by the Client as: **Four Fiber Cement Cubes**

DATE OF RECEIPT: June 30, 2009

TESTING DATE: July 1, 2009

AUTHORIZATION / P0# Pre-Paid with Credit Card

TESTS REQUESTED: The submitted sample was tested in accordance with the procedures outlined in ASTM E136-09, "Standard Test Method for Behavior of Materials in a Vertical Tube Furnace of 750°C".

CONCLUSION: The submitted sample **complies** with the requirements as specified in ASTM E136-09.

PREPARED BY:

William G. Booth
William G. Booth, *Technician*
Fire Technology

Frank Savino
Frank Savino, *Manager*
Building Materials and Products

SIGNED FOR AND ON BEHALF OF SGS U.S. TESTING COMPANY, INC.

Page 1 of 2

This document is issued by the Company under its General Conditions of Service for North America printed overleaf or accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated, the results shown in this test refer only to the sample(s) tested. This document can not be reproduced, except in full, without the prior written permission of SGS U.S. Testing Company Inc. Samples are not retained by the Company for more than 90 days, unless special arrangements are made.



Report No.: 177:024252
Date: July 1, 2009
Page: 2 of 2

CLIENT: Panasonic

TEST RESULTS:

Sample Identification: Four Fiber Cement Cubes Four Fiber Cement Cubes

Specimen	Furnace Temperature, °F	Maximum Surface Thermocouple, °F	Maximum Interior Thermocouple, °F	Weight Loss, Percent
1	1382 F°	1320 °F	1290 °F	32.9
2	1382 F°	1310 °F	1270 °F	33.6
3	1382 F°	1280 °F	1280 °F	33.8
4	1382 F°	1300 °F	1270 °F	32.8

OBSERVATIONS: The samples had discoloration after testing, going from grey to beige

REQUIREMENTS:

Criteria: When the weight loss of the specimen is 50% or less the temperature of the surface and interior thermocouples does not, at any time during the test, rise more than 54°F above the furnace air temperature (1382°F), there shall be no flaming from the specimen after the first 30 seconds. Also, when the weight loss of the specimen during testing exceeds 50%, the recorded temperature of the surface and interior thermocouples do not at any time during the test rise above the furnace air temperature at the beginning of the test, and there is no flaming of the specimen.

	<u>Original Weight in Grams</u>	<u>Final Weight in Grams</u>
1	95.989 grams	64.381 grams
2	96.320 grams	63.986 grams
3	96.170 grams	63.700 grams
4	94.910 grams	63.812 grams

End of Report